
Stor-More® Loss Prevention Cabinet 
Single Door Installation Instructions 

FGI-302 RevD 07/23/2021 

TOOLS REQUIRED: 

7/16” 
[11mm] 

OPEN END WRENCH 

MEASURING TAPE 
LEVEL 

Page 1 of 6 

TABLE OF CONTENTS: 
 
Page 1  |  COVER, TOOLS REQ’D 
Page 2  |  PARTS LIST 
Page 3  |  HARDWARE PROVIDED 
Page 4  |  ASSEMBLY INSTRUCTIONS 
Page 5  |  ASSEMBLY INSTRUCTIONS 
                   (CONTINUED) 
Page 6  |  ASSEMBLY INSTRUCTIONS 
                   (CONTINUED) 
 

BATTERY DRILL 
 

5/16” 
[8mm] 

HAMMER HAMMER DRILL WITH 
Ø 5/16” BIT 

[8 mm] 

©2021 Folding Guard, A Member of Troax Group 

www.FoldingGuard.com 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com�

STOREMORESTORE



PARTS LIST: 

Page 2 of 6 

DOOR: SIDE: REAR: TOP: 

x1 x1 x1 X2 
(16”w, 28”w, or 34”w) 

HARDWARE KIT: 

x1 

POST: 

x4 

HEADER BAR: 

x2 

©2021 Folding Guard, A Member of Troax Group 

www.FoldingGuard.com 
FGI-302 RevD 07/23/2021 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com�



©2021 Folding Guard, A Member of Troax Group Page 3 of 6 

www.FoldingGuard.com 

HARDWARE LIST: 
 
(D)    1/4”-20 x 1/2” SQUARE NECK CARRIAGE BOLT 
(G) M8-1.25 x 20 HEX HEAD BOLT 
(H) #12-14 x 1” HEX HEAD SELF-DRILLING SCREW 
(J)     1/4” LOCK WASHER 
(K) 1/4”-20 FLANGE NUT 
(P)     3/8” x 3-3/4” WEDGE ANCHOR 
 (I)      1/4” FLAT WASHER 

x 2 

G 

x 1 x 1 

x 4 

K 

x 4 

D 

x 4 

J x 2 

x 2 

H 

I 

x 25 

H 

x 2 

HARDWARE PROVIDED: 
K

T6
01

7 
x 

1 

K
T6

01
4 

x 
1 

K
T3

18
18

 
x1

 

x 4 

H 

K
T0

68
 

x 
2 

K
T3

30
78

 
x 

1 

K
T3

19
-0

2 
x 

2 

x 2 

I P 

FGI-302 RevD 07/23/2021 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com�



1 

Page 4 of 6 

2 

3 4 

©2021 Folding Guard, A Member of Troax Group 

www.FoldingGuard.com 

H 
I 

H 
I 

H 
I 

NOTE:  
REFER TO INSTRUCTION SHEET FGI-307 FOR SHELF INSTALLATION.  

x6 

x12 

x4 

NOTE:  
DO NOT TIGHTEN ANY NUTS, FULLY TIGHTEN AFTER LAST STEP 

FGI-302 RevD 07/23/2021 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com�



Page 5 of 6 ©2021 Folding Guard, A Member of Troax Group 

www.FoldingGuard.com 

5 6 

7 8 

H 
I 

x6 
x6 

D 

K 

G 

H 

x2 

x2 

FGI-302 RevD 07/23/2021 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com�



Page 6 of 6 ©2021 Folding Guard, A Member of Troax Group 

www.FoldingGuard.com 

10 

11 

12 

D 

K 

J 

x4 

CHECK ALIGNMENT & 
TIGHTHEN ALL HARDWARE 

DRILL Ø 3/8” HOLE, 
2-1/2” INTO THE FLOOR 

x4 

x4 

P 

18” 
30”
36” 

48” 

9 

FGI-302 RevD 07/23/2021 

StoreMoreStore.com | 855-786-7667 | sales@storemorestore.com�


